
Form No. 3408-337 Rev D

Auger Bolt Pin Kit
133–2576

Bolzen-Kit für Räumwerk
133–2576

Kit goupille et boulons de
tarière
133–2576

Bryteboltsett
133–2576

Brytbultsats
133–2576

www.Toro.com. *3408-337* D 



 



Auger Bolt Pin Kit
Power Max® Heavy Duty Snowthrower
Model No. 133-2576

 Form No. 3408-329 Rev C 

Installation Instructions

Installation
Loose Parts
Use the chart below to verify that all parts have been shipped.

Description Qty. Use
Bolt (5/16 x 2-1/2 inches) 2
Spacer 2
Locknut (5/16 inch) 2
Bolt (1/4 x 2 inches) 2
Locknut (1/4 inch) 2

Install the kit.

Installing the Kit
1. Shut off the engine and secure the machine from movement before you begin to work on it.

2. Replace bolts, spacers (if applicable), and locknuts as needed; refer to Figure 1 for the appropriate orientation.

g186563

Figure 1

1. Locknut (5/16 inch) 3. Bolt (5/16 x 2-1/2 inches) 5. Bolt (1/4 x 2 inches)
2. Spacer 4. Locknut (1/4 inch)

© 2016—The Toro® Company
8111 Lyndale Avenue South
Bloomington, MN 55420

Register at www.Toro.com. Original Instructions (EN)
Printed in the USA
All Rights Reserved *3408-329* A

 

A

®

V

T

§y
i

"ÿ5c

I oA
1

i
i 2.#£2ÿ?

1

V

A

r V

3

C€



Notes:

 



Form No. 3408-330 Rev D
Bolzen-Kit für Räumwerk
Schneefräse Power Max® Heavy Duty
Modellnr. 133-2576

Installationsanweisungen

Installation
Einzelteile
Prüfen Sie anhand der nachstehenden Tabelle, dass Sie alle im Lieferumfang enthaltenen Teile erhalten haben.

Menge Verwendung Beschreibung 

 Bolzen (5/16" x 2½")
 Distanzstück 
 Sicherungsmutter (5/16")
  (¼" x 2")
 Sicherungsmutter (¼")

Einbauen des Kits

2
2
2
2
2

Einbauen des Kits.

1. Stellen Sie den Motor ab und stellen sicher, dass sich die Maschine nicht bewegen kann, bevor Sie an ihr arbeiten.

2. Ersetzen Sie die Schrauben, Distanzstücke (falls vorhanden) und Sicherungsmuttern bei Bedarf, siehe Bild 1 für die
richtige Ausrichtung.

g186563

Bild 1

1. Sicherungsmutter (5/16") 3. (5/16" x 2½")  

4. Sicherungsmutter (¼")
5. (¼" x 2")

2. Distanzstück

© 2016—The Toro® Company
8111 Lyndale Avenue South
Bloomington, MN 55420

Registrieren Sie Ihr Produkt unter
www.Toro.com.

Originaldokuments (DE)
Druck: USA

Alle Rechte vorbehalten *3408-330* D
 

A

®

V

?

I 3

"ÿ5r
I r»\

1
lsÿI

29
2 I

© ft.

1 2

v
'/

A

/ V

3

C€

Bolzen

Bolzen Bolzen

http://eng.toro.com/pdm/corpengweb?name=VHo6I5WE9glZ8R0WpKFhoMk5nhCPz9oApDSbwbmxThg=&rev=D&type=PDF&date=rnO6SoPLbEzhmK5QStXWQSMjtfW6DQfJ4qfWZMyfTps=


Form No. 3408-331 Rev C
Kit goupille et boulons de tarière
Fraises à neige double étage Power Max®
N° de modèle 133-2576

Instructions de montage

Montage
Pièces détachées
Reportez-vous au tableau ci-dessous pour vérifier si toutes les pièces ont été expédiées.

Description Qté Utilisation
Boulon (5/16" x 2½") 2
Entretoise 2
Contre-écrou (5/16") 2
Boulon (¼" x 2") 2
Contre-écrou (¼") 2

Montez le kit.

Montage du kit
1. Coupez le moteur et calez la machine pour l'empêcher de bouger avant de commencer à travailler dessus.

2. Remplacez les boulons, les entretoises (le cas échéant) et les contre-écrous au besoin ; voir la Figure 1 pour l'orientation
correcte.

g186563

Figure 1

1. Contre-écrou (5/16") 3. Boulon (5/16" x 2½") 5. Boulon (¼" x 2")
2. Entretoise 4. Contre-écrou (¼")

© 2016—The Toro® Company
8111 Lyndale Avenue South
Bloomington, MN 55420

Enregistrez votre produit à www.Toro.com. Traduction du texte d'origine (FR)
Imprimé aux États-Unis

Tous droits réservés *3408-331* C
 

A

w

?

I

"ÿ5r
I

1
lsÿI

2Jt9
2 I

© ft.

1 2

v
A

/ v

Vs3

C€

http://eng.toro.com/pdm/corpengweb?name=WEUVfSFEb++r7yY/KcBQoA1oSwlvK9o6f3jZwaCGUlE=&rev=C&type=PDF&date=rnO6SoPLbEzhmK5QStXWQSMjtfW6DQfJ4qfWZMyfTps=


Form No. 3408-333 Rev C
Bryteboltsett
Kraftig Power Max® Heavy Duty snøfreser
Modellnr. 133-2576

Installasjonsveiledning

Montering
Løse deler
Bruk diagrammet nedenfor som en sjekkliste for å kontrollere at alle delene er sendt.

Beskrivelse Ant. Bruk
Bolt (5/16 x 2½ tommer) 2
Avstandsstykke 2
Låsemutter (5/16 tomme) 2
Bolt (¼ x 2 tommer) 2
Låsemutter (¼ tomme) 2

Monter settet.

Montere settet
1. Slå av motoren, og sikre maskinen mot bevegelser før du begynner å arbeide på den.

2. Skift ut bolter, avstandsstykker (hvis aktuelt) og låsemutterne etter behov. Se Figur 1 for riktig retning.

g186563

Figur 1

1. Låsemutter (5/16 tomme) 3. Bolt (5/16 x 2½ tommer) 5. Bolt (¼ x 2 tommer)
2. Avstandsstykke 4. Låsemutter (¼ tomme)

© 2016—The Toro® Company
8111 Lyndale Avenue South
Bloomington, MN 55420

Registrer ditt produkt på www.Toro.com. Oversettelse av originalen (NO)
Trykt i USA
Med enerett *3408-333* C

 

A

w

T

§y
i

"ÿ5c

I oA
1

i
i 2.#£2ÿ?

1

V

A

r V

3

C€

http://eng.toro.com/pdm/corpengweb?name=RtSt8PjeQeHNYJ8axGq0qM7T2MJSzwGKlQ1yHZwhx/s=&rev=C&type=PDF&date=rnO6SoPLbEzhmK5QStXWQSMjtfW6DQfJ4qfWZMyfTps=


Form No. 3408-336 Rev C
Brytbultsats
Power Max®-snöslunga för tung drift
Modellnr 133-2576

Monteringsanvisningar

Montering
Lösa delar
Använd diagrammet nedan för att kontrollera att alla delar finns med.

Beskrivning Antal Användning
Skruv (5/16 x 2½ tum) 2
Distansbricka 2
Låsmutter (5/16 tum) 2
Skruv (¼ x 2 tum) 2
Låsmutter (¼ tum) 2

Montera satsen.

Montera satsen
1. Stäng av motorn och se till att maskinen inte kan röra sig innan underhåll utförs.

2. Byt ut skruvar, distansbrickor (om tillämpliga) och låsmuttrar vid behov. Se Figur 1 för korrekt placering.

g186563

Figur 1

1. Låsmutter (5/16 tum) 3. Skruv (5/16 x 2½ tum) 5. Skruv (¼ x 2 tum)
2. Distansbricka 4. Låsmutter (¼ tum)

© 2016—The Toro® Company
8111 Lyndale Avenue South
Bloomington, MN 55420

Registrera din produkt på www.Toro.com. Översättning av originalet (SV)
Tryckt i USA

Med ensamrätt *3408-336* C
 

A

w

5

X 3
(Py

(

"ÿ50

I r?\

X 1i
i

2I

**9 ©2 l

09
1 2

V
V
A

/ V

3

C€

http://eng.toro.com/pdm/corpengweb?name=DfU2WCMpM57lvdiZczbF5o2Itj/H2Ns8McunWrOb02k=&rev=C&type=PDF&date=rnO6SoPLbEzhmK5QStXWQSMjtfW6DQfJ4qfWZMyfTps=

	Current
3408-337 D.3
PRODDRAFT



